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RANG AING XN CAS LIAG XE 2 Factory Inspection Report NO:JX_ZL_D_I
zH e 7= B
Customer IR 7K Product Model TD-PE
~o £
e 24030501 M 620mm X S0um
Order No. Specification
S N T1\ H
ErHH 2024. 03. 07 oz H 41 2024. 03. 07
Production Date Inspection Date
ey
o s o GB/T  4456-2008
Test Standard
eS| AL | bRYE R 5 R e AR
Test ITtems Unit | Standard Test Result Justification| Test Method
K - =
Average width of roll film L +0 623 PASS 6673-2001
T R im | i 80. 15 PASS ol 1
Average thickness of roll film o= ; 6672-2001
JAEHR C 120 PASS ool
Seal Initiation Temperature 0. 3Mpa. TimelS
R <0. 25 0. 142 PASS
EEHE 2 ¥ static ; GB/T
Coefficients of | = 10006-1998
- frlicclteilgns - ijjs <0.25 0. 158 PASS
kinetic
N =21 34. 18 PASS
iz A o i MD " ' GB/T
Tensile strength ; bl 1040. 3-2006
at break *%II_DEJ =19 31.08 PASS
I\ T] =200 831 PASS
tfr S fF K 2R MD g GB/T
Elouenttion 5t o b 1040. 3-2006
el T [A] =500 923 PASS
D
HEKS | s — 40 PASS o
Wetting tension |Treated side i g 14216-2008
A GB/T GB/T PASS GB/T
Appearance 4456-2008 4456-2008 4456-2008
srEHE
Analysis Conclusion
VE
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it B = EHA i GTEIEEE  eon e s
Tester NE Approver e Printing Date




